
ASSEMBLY 
INSTRUCTIONS 

1

2

1 PC

4 PCS

A

B

C

D

Nut 5/16"*13mm

Sping washer 5/16"*19mm

Lock washer 5/16"*11mm

Wrech 13*90mm

8 PCS

8 PCS

8 PCS

1 PC

ASSEMBLY INSTRUCTION 

DO NOT TIGHTEN ALL BOLT UNTIL COMPLETELY ASSEMBLED. 

B
C
A
D

2

1



1

2

1 PC

2 PCS

1 PC

3

ASSEMBLY INSTRUCTION 

1
2

DO NOT TIGHTEN ALL BOLT UNTIL COMPLETELY ASSEMBLED. 

Step 1 Step 2

Step 3

ASSEMBLY 
INSTRUCTIONS

A

B

C

D Allen key 4*60mm

Bolt 1/4"*20*3-1/4" 4 PCS

4 PCS

3 PCS/

(chair back leg corner)

Bolt 1/4"*20*2-1/4"
(front leg)

Bolt 1/4"*20*1-3/4"
(chair back center)

1 PCS

C

D

Step 4

D
B

3

D

A


